DESK2
Installation Guide
Notice de Montage

V1.01-A



Précautions / Avertissements

Make sure that children, pets, etc. are away from the product while operating the motorized
table. Please unplug the power supply when lightning occurs or long time without usage.
Maintenir les enfants et les animaux de compagnie a I'écart du bureau pendant Iutilisation.
Débrancher le cable d’alimentation durant un orage ou pendant une longue absence.

.

b

AN

=

Ensure that the desktop does not touch the wall.
Assurez-vous que le plateau du bureau ne touche pas le mur.

e

AR

.,

Ensure that the table is free of any obstacles during operation, and no obstacles higher than
500mm can be found under the tabletop.

Assurez-vous qu’il n’y a pas d’obstacle durant la manipulation, pas d’obstacle avec une
hauteur supérieure a 500 mm en dessous du plateau.

e

AN

The working environment temperature is 0-40°C, and the product is far away from corrosive
gas or liquid, and dusty objects.

Lenvironnement de travail doit présenter une température entre 0-40°C. Assurez-vous que
le bureau est loin de gaz ou liquides corrosifs ou d’objets poussiéreux.

 (

-,

Unauthorized disassembly of this product is strictly prohibited to prevent product malfunctions
and potential harm to human health caused by electronic products.

Le désassemblage des composants est strictement interdit afin d’éviter tout dysfonctionnement
et tout danger potentiel pour la santé.

-

@ @| k|| k|| k| P

b

e

=

Although the product has anti-collision functions, in order to avoid unnecessary harm, make sure
your hands and other parts of your body are in a safe position.

Bien que le bureau ait la fonction anticollision, afin d’éviter des dommages corporels évitables,
assurez-vous que vos mains et tout autre partie de votre corps soient sécurisés correctement.

il

2

Before using this product, read carefully the instruction manual. Our company are not
responsable for any product damage or injuries due to any abnormal operations.

Lire attentivement le manuel avant la premiére utilisation. Notre société n’est pas
responsable des dommages ou de blessures dus a une utilisation anormale.

e

N

After initial use or power failure, manual reset is required before relevant operations.
Apres la premiére utilisation ou aprés une coupure d’électricité, une ré-initiation est requise
avant utilisation.

7
\

V1.01-A



Parts List / Liste des Pieces

% &
S/N Part Name QTY | SIN Part Name QTY

0 Tabletop / Plateau 1 B TBHC M6*16 screws / Vis TBHC M6*16 8
9 Handset | Ecran de contréle 1 C | TBHC M6*12 screws | Vis TBHC M6*12 12
e Connecting rod / Tube de traverse 2 D | ST5*16 wood screws / Vis a bois ST5*16 16
@ | Supporting beam / Traverse 2 E | M4 wrench key | Clé hexagonale 4mm 1
© | Bracket / Attache supérieure 2 F | Wire buckle | Attache céable 16
6 Column |/ Colonne 2

@ Feet/Embase 2

@ Controler | Boitier de controle 1

9 Power line | Céble d’alimentation 1

@ Adaptateur cable | Ralonge cable moteur 1

A | TBHC M6*10 screws / Vis TBHC M6*10 8

V1.01-A



%___4

Attache cable
10 pces

Tournevis
1 pce

1 5
___J-—-""x\
Plateau Ecran de contrdle Tube de traverse Attache supérieure Traverse
1 pce 1 pce 2 pces 2 pces 2 pces
6 10
e \
s n ﬁ /
¢ I A A
Ui ] @;’f/ é;/
Colonne Embase Boitier de contréle Cable d’alimentation Ralonge cable moteur
2 pces 2 pces 1 pce 1 pce 1 pce
A E
E\P r%%
I|
Vis TBHC M6*10 Vis TBHC M6*16 Vis TBHC M6*12 Vis a bois ST5*16 Clé hexagonale 4mm
8 pces 8 pces 12 pces 16 pces 1 pce
F

V1.01-A



Installation Guidance / Guide de Montage

a ~

Traverse

Traverse

Clé hexagonale 4mm MB*16

Q.

Embase

Colonne

V1.01-A



Traverse

/9

Tube de traverse

M6*10
Bpcs  Clé hexagonale 4mm

S
SOIT VIS METRIQUE SOIT VIS A BOIS
Tournevis
g V612
12pcs
4
=Y

V1.01-A



~ Rallonge de cable

e (1 C®

\9 Cable d’alimentation
4

V1.01-A



